Brok mmumaapos / Cylinder Block Assy(One )

KM385BT-01000 ALi&E M (—) Cylinder Block Assy(One)

an



X
Remarks |

F5 B+S Parts No HF  Name of Parts HE Oty
Ser No
1 KM385T-01029 Kponuireiin renepatopa peryJidpoBodHbIit Alternator adjustable spport 1
(f KM385BT-37 A

KM385T-01029-1 KpoHurteiin renepatopa peryJmpoBouHblii Alternator adjustable spport 1
2 GB97.1-85 IlnactuHa npuxuMHas 8 Washer 8 34/50
3 GB93-87 ['posep 8 Washer 8 1
4 GB5783-86 bont M8x35 Bolt M8x35 4
5 GB6170-86 ["aiika M8 Nut M8 1
6 GB898-88 boat M8x65 Bolt M8=65 1
7 1L.375-01006 [lpoknanka BOAAHOTO Hacoca Water rear cover gasket 1
8 GB898-88 bosnr M8x90 Bolt M8=90 2
9 GB898-88 Bont M8x60 Bolt M&x60 1
10 KM385QB-01111 Bi1ok uunuHapos Cylinder block 6

KM385TE-01111 Biiok umnuHipos Cylinder block 1
11 GB5782-86 bonTtM8x335 Bolt M8x55 1
12 L375-01007 [Tpoxnajnka qexia wecrepex Gear case gasket 2
13 GB5783-86 boarM8x20 Bolt M8»20 1
14 D495QB-01024 Barnyiika BojsHoi pyoaiiku Blind plug @55 2
15 GB35783-86 bonr M8x16 Bolt M8x16 3
16 GB119-86 [tudt B850 Pin B8x50 2
17 4L22BT-01021 Bosit Bajia npOMEKYTOUHOI 111eCTepHH Idle Bolt M10x70 1/2
18 .375-01104 BaryiKka MacsHOro KaHaja Main bearing stopper 2
19 1375-01106 Locating sleeve of main bearing
20 KM4850B-01015 &Bma,%uu KOPEHHOH BEPXHUIT cap Main bearing(upper shell ) 5
21 KM4850QB-01016 IByiazibi KOpeHHOH HUKHUIE Main bearing(lower shell ) 5
22 KM485QB-01112 IKphIlKa KOpeHHOTO BKJIAABILIA Main bearing cap 3
23 L375-01110 [aiida donra kpeiuku Kopennoro noamwunuuka | Washer of main bearing cap bolt 10
24 L375-01111 BonT KpLIKH KOPEHHOTO TTO/IIIHITHHKA Main bearing cap bolt 10




s £  Parts No £#  Name of Parts BE Qu o
Ser No Remarks
25 [KM485QB-01007 BepxHuii ynopHbiii BKIAIBI kosenuaroro paa  |Upper thrust piece of crankshaft 2
26 [KM4850QB-01008 HuskHuii ynopHEIi BKIaasi KoneHuatoro pana  |Lower thrust piece of crankshafi 2
27 [KM485QB-01113 3a/Hss KPBILIKA KOPEHHOTO MOAIHITHHKA Rear main bearing cover I
28 [D495QB-03109 3arnymika MacisiHoro kaHama D12 Blind plug @12 !
29 [L375-01027 Ipoknajka MacisHoro GpuisTpa Oil filter gasket 1
30 [KM385T-01027 TMoyliika MacisHoro GuisTpa. 0il filter padding block 1
31 [GB5782-86 Bosr M8x50 Bolt M8>50 1
32 |[GB5783-86 bontM8x50 IBolt M8x50 1
33 [KM385T-01035 MacJI0NpPOBO/I-YUTHHHTE (Ol delivery pipe - extender Oil '
34 [L375-12500 JlaTtunk napneHus Macia [Pressuer sensor 1
35 |D495QB-01014 3arsyuika BOAAHOMH pyGaluky Bowl shape plug 2
36 |L375-01105-1 3aryika MaclISHOTO KaHaia Taper plug 4
37 [D495QB-01024 3arnyiika BoASHOH pydaiku D32 Blind plug 932 3
38 (GB827-86 3akenka 2x6 Rive2x6 4
39 [L375-03302-8 Wentudukanyonnas miactuna asuratens Kpan  [Brand mark plate 1
40 [KM385T-01600 CIycKa BoJtbl Water drain cock 1
41 [195-13007 111aiiGa Washer L
42 |L375-01320-1 Hanpagnsiomas mymna Dipstick sleeve weldment 1
43 [KM385T-01310 [Ilyn yposns Macna 0l level dipstick 1

KM385T-01300

IIlyn yposus macna g cbope(nos 42, 43)

10il level assably
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B+S Parts No EZ#  Name of Parts HE Oty
SerNo Remarks
1 [KM485QB-01003 T'wik3a manmpa Cylinder liner 3
2 [KM485QB-01005 bont ronoBku 610Ka WHIMHIPOB Cylinder block head bolt 8
3 |L375-01103 Brynka uentpupyiomias Locating sleeve 2
4 [KM385QB-01002 Tpokiajka rososkyn GJI0Ka LKMIKMHIPA Cylinder block head gasket 1
5 [GB5783-86 Boar M10x30 Bolt M10x30 6
6 [GB93-87 IlaiiGa 10 Washer 10 6
7 [KM385T-01018 Ipoknazka 4exa MaxoBHKa Flywheel case gasket I
8 (GB119-86 MTudgt B10%20 Pin B10x20
9 |L375-01115 3arnywka @10 Blind plug @ 10
10 |L375-01104 3arsiylika IaBHOTO MAcIAHOro kanata | Main oil chanel plug 172
11 |L375-01102 3arnyuika @ 55 Plug 35 I
12 [KM385T-01017 [Ipoknajika nojoHa ABurares Engine oil sump gasket I
13 |GB898-88 bonr M8x22 Bolt M8x22 1
14 |GB93-87 llaiiGa 8 Washer8 28
15 (GB6170-86 Taiika M8 Nut M8 22
16  (GB898-88 Ilnniska M8x25 Stud M8x25 16
17 [KM385T-01014 ITpokaaaka KpeIIKH G0KOBO# 3a1Hei Side cover (1) spacer 1
18 |[KM485QB-01013 Kpbitka GoKoBast 3a/1Hss Valves rods cover I
19 [GB5783-86 Bor M10x25 Bolt M10x25 3
20 [LL380-01012 Kpbiuka G0okoBoii nepeHeii Side cover (11D I
21 [LL380-01015 ITpokiajka Kpbitiky O0KOBOH nepeaueii | Side cover (11D I
22 |L375-01114 Brynka pacnpensaia nepeanss Front bush of camshaft I
23 [L375-01113 BryJika pacnpe/iBaia npoMeiKyTo4Has Middle bush of camshaft I
24 JL375-01112 Bryska pacnpesiana 3ajusis Rear bush or camshaft 1
25 [KM485QB-01011 llpoknazaka conyna Respirator gasket !
26 [KM385T-01200 Conyn B cOope respirator I
27 [GB5783-86 Bosr M8x18 Bolt M8x18 2




[Togmon / Cylinder Block Assy(Three)
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BS  Parts No &% Name of Parts BB OQty
QerNn Remarke
1 [GB5783-86 Bont M12x25 Bolt MI12x25 2
2 1B93-87 [1laiita 12 Washerl2 2
3 |GB5783-86 Bosr M10x25 Bolt  M10x25 2
4 [GB93 87 [1laiiGa 10 Washer10 3
5 [KM385T-015101 [loanoH neMrarens Oil sump 1
6  [KM385T-015111 [TpoKnaaka KpbILKK NOJIOHA ABHIATEIs Oil sump  cover gasket 1
7 [KM385T-015104 Kpbiika mouiona aIBHraTesns Oil sump - cover 1
8  [GB93-87 I'ponep 8 Washer 8 18
9  [GB5783-86 Bosr M8x18 Bolt' M8x18 18
10 [LL380-01503 [11aiiba OGonTa ciauBa Macia A type washer |

11

LL380-01501

bonT cnupa Macna

Oil drain _plug
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SerNn Remarks
1 B2600-80 ICanbank DL80=100x12 Oil seal DLB0O=100=12 I
2 |[KM385T-01010 IKo#yX Maxopuka Flywheel housing 1
3 IGB93-87 ['posep 10 (Washer 10 2
4 |GB5783-86 bonr M10x30 Bolt M10x30 2
5 |LL480-01025 [Inactuna Cover board 1
6 |GB93-87 I[L1aiica 8 'Washer 8 2
7 |GB5783-86 Goar M8x18 Bolt M8=18 2




bnok mecrepen / Cylinder block assembly 5




Fs B+S Parts No Haspaime £ZF#  Name of Parts HE Qy #2
Ser No Remarks

1 |GB5783-86 Bonr M8x30 Bolt M8x30 1
2 |GB97.1-85 ['porep 8 Washer 8-100HV 2
3 (GB93-87 1Taiiba 8 Washer 8 1
4 KM385T-01708 [liacTiHa ynopHas Hydraulic pump transition connecting plate |
5 [KM385T-01703 Kopnyc npusoaa HIII Hydraulic pump 1
6 IGB276-94 Homuunuuk 777777777777 Bearing 1
7 KM385T-01706 Konbuo ynoproe Bearing holddown circlip I
8 KM385T-01704 [llecTepus npuBojia MIECTEPEHYATOrO HACOCA Gear pump driving shafi-gear 1
9  |GB1096-79 [nonka C10x22 Key C10x22 1
10 [KM385T-01702 Ban npusona HIII Hydraulic pump transition axile ]
11 |GB292-94 [Mommmunuuk 7008C Bearing 7008C 1
12 [KM385T-01708 Ipoxnaaka nnacruusl kpenienus HII Kpoika Hydraulic pump transition connecting plat 1
13 [KM385T-01701 NpuBoJa Hacoca weereperyaroro Konblio Gear pump drive cover 1
14 |GB/T3452.1-2005 yiotautensHoe 37,5%2,65 O-ring 37.5 <2 .65 1
15 |GB5783-86 Bosr M12x35 Bolt M12x35 1
16 |GB97.1-85 I'posep 12 Washer 12-100HV 1
17 [KM385T-02013 [aitba npuxuMHas wecTepHy pacipeBaa Camshaft timing gear hold-down washer 1
18 |KM385T-02003 [lecrepHs pacnpepajia Camshaft timing gear 1
19 |L375-02004 [ractuna ynopuas pacnpe/isana Camshaft timing gear block ring 1
20 |KM385T-01012 Kpbilka okHa Jarynka Timing gear case cover 1
21  |[KM385T-01036 [Ipoknaska narumka Sensor gasket 1
22 |KM385T-01034 Ykazarenb BEpXHeEil MEPTBOH TOUKH Upper death point showing needle 1
23 |L.375-01014 [1aitba npuKrMHAs IPOMEKYTOHHOH HICCTEPHN Idle gear holddown 1
24 [KM385T-01402 [llecTepHs npoMexKyTOUHAs Intermediate gear |




25
26
27
28
29
30
31
32
33
34
35

37
38
39
40
41

KM385T-01401
LL480-01015
KM385T-01007-1
GB119-86
GB5782-86
1B2600-80
1.375-01025-1
1.375-01030
KM385T-01015
KM385T-01009
KM385T-10900
1.375-01010
GB93-87
GB898-88
GB6170-86
1.375-01007
1.375-01012
KM385T-01700-1

BTy/Ka NpoMEKYTOUHOM 1IecTepHu
Ban npome:kyTouHO# ecTepuu

Uexon wecrepen ABUraTess

[Tidr 8

bont M8x55

ICanbunk DRSS =75 = 12

Kpbika wecrepun THBJL

[[pokiajika KpbILLKH IIECTEPHH TOIUIHBHOTIO
Hacoca Kpelika wecrepenok I'PM
[[poxnajika KpLILIKKY YEXJIa LIECTEPEH
[llecrepus THBJT

[Ipoksiajika TOIUIMBHOTO HAcOCA

['posep 8

[HInuaska M8x20

[aiika M8

[ Ipoknanka yexna mecrepeH

ICTynuua mecTepHH TOMIMEHOTO Hacoca

[Ipueo/ Hacoca lwecTepenyaroro B cbope (3-13)

Idle gear bushing

Idle gear axle

Engine gears case

Pin8

Bolt M8 %55

Cased rubber oil seal

Gear case front cover

Fuel pump gear cover gasket
Timing gear case cover

Gear case cover gasket

Oil injection advacer assy Fuel
pump gasket

Washer 8

Stud M8 x20

Nut M8

Gear case gasket

Fuel pump gear linker Hydraulic

pump transition Assy




Ban pacnpenenurenbHbIit
KM385BT-02000 Timing Gear and Camshaft Assy




Fs B Parts No £ZF  Name of Parts BE Qu
Ser No
1 GB3783-86 Gonr M12x35 Bolt M12x35 1
2 GB93-87 ['posep 12 Washer 12 1
3 [KM385T-02012 [11aiida npHKHMHAS LIECTEPHH PACTIPE/IBAIA Camshaft gear circlip 1
4 [KM385T-02003 [llecTepns pacnpeneIHTeILHOTO Bala Camshaft gear 1
5 1.375-02002 [TnacTuna yropHas pacrpeninana Camshaft thrust gasket 1
6 GB1096-79 [[Inonka C8x18 Key  C8xI8 1
7 LL480-02003 [lITanra knanana Valve push rod 6
8 .375-02005 lonkarens KianaHa Valve tappet 6
9 [.375-02001 Basn pacnpenennTelnsHbIH Camshaft 1
10 [KM385T-02013 [[1aiiba ynopHas pacnpensana Camshaft gear circlip 1
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’ El%5  Parts No 4K Name of Parts o Qty
Ser No. Remarks
1 [L375-03005 KphIIKa 3a0MBHOI FrOPIOBMHLE Filler cap 1
2 GB923-76 ["afika konnavkoBas Nut M8 3
3 |L375-03302-5 11aiiGa & Antileak washer 3
6  |LL380B-03301 KpBImika roiosku G0Ka [HIHHAPOR Cylinder head cover 1
7 |LL380B-03002 Ipoknanka kpeiku rojoskx 6oka umuHapoe | Cylinder block head cover gasket 1
8 IGB6170-86 I"aiika M8 Nut M8 15
9  (GB93-87 I'posep 8 Washer 8 26
10  [GB898-88 Bont M8x25 Bolt M8x25 12
11 KM4850QB-03006 [poxnajika BRINYCKHOTO KOJIEKTOPa Exhaust manifold gasket 3
12 [GB97.1-85 [11aiiba 8 Washer 8 6
13 [L375-03001 Croiika Rocker arm seat fixed bolt 3
14 |GB5783-86 Boar M8*20 Bolt M8x20 4
15 [L375-03011 3aauuii KpIOK Rear slinger 1
16 (GB6171-86 Bosnt M8x1 Bolt M8x1 6
17  [LL480B-03201 BUHT pery/MpoBky 3a30pa Kiana Valve clearence adjusting screw 6
18 |GB5782-86 Boar M8*60 Bolt M8x60 3
19 |L375-03206 Bont (mkcanuu ocH KOpOMBICES Rockershaft locating screw 1
20 |GB848-85 [aii6a 6-100HV Washer 6-100HV 1
21 |LL480B-03009 Tapesika NpyKHHbI KJalaHa BepxHss Valve spring upper plate 6
22 |LL480B-03008 Valve clamp 12

Cyxapsb Knanasa




s %5 Parts No #FE Name of Parts HE Quy L
Ser No. Remarks

23 |L375-03015 [Ipysuua Kianana HapykHas Valve outer spring 6

24 |L375-03007 [Ipysuna KianaHa BHY TPEHHss Valve inner spring 6
25 [LL480B-03019 Canbnuk knanana Valve oil seal 6
26 KM485QB-U3 102 BTy.‘IK& KjlarnaHa HarnpasJisaolan Valve guide bush 6
27 [L375-01115 3arnyuika D10 Blind pluge10 2
28  |GBR94.1-86 Koo cronoproe 16 Circliplo 2
29 [L375-03205 Ockb KopombIcen Rockers shaft 1
30 |L375-03202 Croiika kopompicen Rockshafl bracket 2
31 [L375-03107 3arnywka D8.3 Blind pluge$.3 4
32 |L375-03204 [Ipy>xunna kopombicen pacnophas Rocker spacer spring 2
33 |LL480B-03210 Kopomsicio knanana Valve rocker arm 6
34 [1.375-03207 Crofika KOPOMBICE/I 3a/IH3s Rockershaft rear arm |
35 |[D495QB-03110 3arayuika D6 Stopperg6 1
36 [D495QB-01024 3araynika BOSHON pyOatikn Blind plug32 |
37 |GB5783-86 D32 Bonr M8x25 Bolt M8x25 4
38 |L375-03010 Ilpoxnazka kopryca TepmocTara Thermostat housing  gasket 1
39 [KM385QB-03101 l'onoBka O10Ka LWIHHAPOB Cylinder block head I
40  |LL480B-03114 lonoska G10Ka HIHHAPOB Fuel injector bolt 6
41  |GB93-87 IllaiiGa 6 Washer 6 6
42 (GB804-88 [atika M6 Nut M6 6
43 |[LL480B-03013 [Tpokiaika BIyCKHOIO KOJEKTOPA Intake manifold gasket 3




s %5 Parts No Y% Name of Parts i Quy ik
Ser No. Remarks
44 |L375-03106 Barnyiika pojsiHoii pybamknD25 Blind pluge25 5
45 |[KM385T-03011-1 lepenuuii kpiok Front slinger 1
46  |LL480B-03104 ICeuno Kianaia BblITyCKHOTO Exhaut valve seat 3
47  |LL480B-03015 [Ky1anan BbINYCKHO# Exhaut valac 3
48 |LL480B-03103 ICeuto knanana BOyCKHOTO Intake valve seat 3
49 |LL480B-03014 IKnanan BnyckHoit Intake valve 3
50 |LL480B-03113 KonbLo yiioTHUTEILHOE 0-ring 3
51 |LL480B-03111 IBrynka ¢opcynkm Ingector bush 3




[Topuiens u matyHn B coope / KM385BT-04000 Piston-connecting Rod Assy
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o 5 Parts No 4%  Name of Parts ¥ Qty
1 KM485QB-04001 Kosb11o0 KoMnpecHOHHOE NEpPBOE 1st compression ring 1
2 KM485QB-04002 Konkla KOMINpecHoOHHLIE BTOPOE 2nd compression ring 1
3 KM485QB-04100 Konkio MacnocneMHoe Oil sraper ring 1
4 KM485QB-04005 [Topimenn Piston 1
6 KM485QB-04004 [lanen nopuHeBoi Piston pin 1
5 GB893.1-86 Konbio cronophoe 28 BHyTpeHHee Circlipp28 2
7 KM485QB-04201 Brynka maryna Connecting rod bushing 1
8 KM485QB-04202 laTyn Connecting rod 1
9 KM485QB-04003 Briajibli maryHa Connecting rod bearing 2
10 KM485QB-04203 Kphiika mwaryna Connecting rod cover 1
11 [.1.480-04204 bonat matyHa Connecting rod bolt 2

[llaryn B cbope

Connecting rod assembly




Ban konenyatsiit 1 MaxoBuk / KM385BT-05000 Crankshaft-fly wheel Assy




”;?_ 2 Parts No 4% Name of Parts i Qty

0
1 IKM385T-05006 bont konenpana Starting claw 1
2 IL375-05005 [[1aii0a Gosta koneHBana Starting claw washer 1
3 IKM385T-05005 [[Iku( konensana Crankshaft belt pulley 1
4 IKM385T-05007 [[lecTepHs KOJIEHYATOrO BaJia Crankshaft gear 1
5 IGB1096-79 [[Imonka 10x63 Key C10x63 1
6 IKM385QB-05003 Bas koneH4aTblii Crankshaft 1
7 IGB/T276-94 [Toumnuuk 6203-2RS Bearing 6203-2RS 1
8 GB119-86 [T B8Xx20 Pin B8=20 1
9 ILL480-05102 Benell MaxoBHka 3y04aThli Flywheel gear ring 1
10 IKM385T -05101-4 (KM385BT-37E H1) Maxosuk Flywheel 1

IKM385T-05101-1 (KM385BT-37F 1) [Maxosuk Flywheel 1

11 I.375-05002 [ lnactuna (uicanun 6onToB MaXoBHKa Flywheel bolt backing plate 1
12 IKM385T-05001 Bost MaxoBHKa Flywheel 6

[KM385BT-37 4 LA F {4, KM385BT-37E+ 37F Aviii.
13 IKM385T-05008 [Tk KoneHBana Ha MHEBMAaTHYECKHIA IAir compressor belt pulley 1

KOMITPECCOP




Hacoc BoasHoi aeurarens / KM385BT-06000 Cooling System Assy
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75 Parts No L%  Name of Parts HE Quy
Ser No
1 |GB/T898-1988 boar M6x105 Bolt M6x105 4
2 |GBY3-87 I'posep 6 Washer 6 4
3 |GB848-85 [HaiiGa 6-140HV Washer 6-140HV 4
4 |LL380-06201-1 Kpeiuika tepmocrara Thermostat cover 1
5 L.375-06203 Tepmocrar 76 rpanycos Thermostat 76 degrees 1
6 |L375-06202 [Tpoknaznka kopryca TepmocTara Thermostat cover gasket 1
7 |L375-06206 Har4uk Temieparypbi oAbl Water temprature transmitter 1
8  |L375-06204 Kopnyc repmocrara Thermostat housing 1
9  |LL480-06303 ®nanell kopryca TepMocTara Small circulating water pipe 1
10 [ZBT32005.1-88 XomyT 26 Clamp 26 2
11 [LL380-06001 [latpybok TepMOCTaT-BO/IAHOI HAcoC Water tube termostat - water pump |
12 |L375Y3-14-06110 ®ianell BOASHOTO Hacoca Water pipe 1
13 [|L375Y3-14-06111 araymka Stopper |
14 |GB93-87 I'posep 8 Washer8 6
15 |GB5783-86 bor M8x30 Bolt M8x30 2
16  (GB5780-86 boar M&x95 Bolt M8x95 4
17 LL480*(}() 106 Bﬂ.l'{'l'l()ﬂlll HITHHK BOAAHOTO HACOCa Water pump bCﬂI’in 1
18 11F-15 CalbHHK BOJAAHOTO HaAcoca Water seal 1
19  |LL480-06103-3 Kopye sossmoro nacoca Water pump housing 1
20 |L375-06107 Iporxiazka BosHOro Hacoca Water pump  gasket 1




No ES  Parts No 4% Name of Parts i Qty

21 ILL480-06105 IKpeinLUaTKa BOASAHOTO Hacoca Water pump impeller

22 1.375-06108 [BajHss KpBILIKa BOJSIHOTO HACOCA Water pump rear cover

23 ILL480-06102 lIkue BOAAHOTO Hacoca Belt pulley
ILL480-06100-5(JM) Hacoc BosiHoit B cOope Water pump assembly
LL480-06100(DF) Hacoc Boaanoi B chope

24 IGB/T12732-1996 Pemenb AV13-1050 Belt AV13-1050

25 L.475-06300 ( KM385BT-37E ) [Bentnustop Fan
L.L.380-06300 ( KM385BT-37F A )[Benrunsrop Fan

26 LL480-06113 ICTymina mKHea BOJAAHOTO Hacoca Belt pulley hub

27 ID495QB-06111-1 Barnyuka Stopper

28 ML22-06113-101 KM385BT-37 A D[l loaxnanka 1104 BeHTHISATOD Fan mat

|KM385BT-37E A~y LU F PR A, KM385BT-37. 37F LA F R EA{F.

30
31

IKM385T-06208
IKM385T-06209-1

h[)le}lﬂ)'lKﬂ noj1 TepMocTat

[MpoknaziKka KPLILIKK TepMOCTaTA

[Thermostat mat(40)

IThermostat cover gasket




Konnekrop Byckuoi / KM385BT-37E Intake Manifold Assy
KM385BT-0700035 A4t 51 Intake Manifold Assy
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%5 Parts No #FfF  Name of Parts B Qty
No
1 GB93-87 ["'posep 10 Washer 10
2 1.375Y3-07003 [Tpokianka kojieHa BnyckHoro kojuiekropa  [Intake manifold cover gasket
3  |GB5783-86 bonr M10x30 Bolt M10x30
4 KM385T-07004-6 KoseHo BNycKHOro KOJIEKTOpa Intake manifold cover joint pipe
5 KM385BT-07001-2 Kosuiexrop BryckHoi Intake manifold




Konnexrop Bycknoi / KM385BT-37F Intake Manifold Assy

KM385BT-07000i5, 24 5B, Intake Manifold Assy

2
No

PS5 Parts No “ %, Name of Parts e Qty

KM385BT-07001
KM385T-07007

BriyckHoii kosekTop Intake manifold 1

I[Tpoknanka kosuiekrop - punetp [Intake manifold gasket 1




Konnexrop Bemmycknoit / KM385BT Exhaust Manifold Assy
KM385BT-08000HF T R4 B Exhaust Manifold Assy




il B& Parts No £ZF  Name of Parts HE Qty ®ix
Ser No Remarks |
1 KM385T-08004 [Tpoxnaaka rymmTens Muftler joint gasket |
2 [KM385T-08003 KoJieHO BBIXJIONHOM TPYObI Muffler joint 1
3 [GB5783-86 Boar M10x30 Bolt M10x30 2
4  |GB93-87 [1aii6a 10 Washer 10 2
5 JLL480-08002 [Mpoknaaka konena BLIXA0MHOA TpyOri [Exhaust manifold gasket 1
6 |LL380B--08001 KoJuiekrop BITYCKHO# Exhaust manifold 1




Hacoc macnsnsiii qeurarens / KM385BT Lubricating System Assy

KM385BTWAHI &4 Lubricating System Assy
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Ser No E+5 Parts No £%  Name of Parts ME OQty Remarks
1 |GB6170-86 Taitka M 10 NutM 10 1
2 |GB93-87 I'porep 10 Washer 10 1
3 |LL480-09101 [llecTepHs MaclIfsHOIO Hacoca Oil pump driven gear 1
4 |LL480-09102 Brysika Bajia MacisiHoro Hacoca Oil pump body bush 1
5  |[KM485QB-09103-2 Kopnyc macnsiHoro Hacoca agurarens Oil pump body 1
6 (GB1099-79 IInonka cermentnas 3x5x13 Woodruff key 3x5x13 1
7 [KM485QB-09111-2 Basi macisHoro Hacoca Oil pump shaft 1
8  |KM485QB-09104 PoTop BHYTpEHHHIT MACJISHOTO Hacoca Inner rotor 1
9  |LL480-09113 HItudr ASx18 Pin A5=18 1
10 [KM485QB-09105 PoTOp BHELIHHIT MAC/IAHOTO HAacoca Outer rotor 1
11 [LL480-09106 ITpokiajka MacistHOr0 Hacoca JIBUraTels Oil pump gasket 1
12 [LL480-09107 Kpeliika MacjasHoro Hacoca Oil pump cover 1
13 |[L375-09001 [Ipoknajaka BeIMyCKHON TPYOKH MaciasHOro Hacoca O il'outlet pipe flange gasket 2
14 |LL480-09400-1 Brinycknas Tpy6ka Mac/IsSHOTo Hacoca Oil outlet pipe unit 1
15 [LL480-09108 Kopnyc ¢uinstpa rpyboii ouneTku Macia Gauze strainer ]
16 [GB93-87 I'poeep 8 Washer 8 8
17 (GB5783-86 Bosr M8x25 Bolt M8x20 4
18 [LL480-09200 CeTouka rpyGoii O4HCTKN Macia Weldment 1
19 ¥L22-09108 [pyxkuHa cronophas (puikrpa rpy0oit ouncTkH Macna Gauze support 1
20 [GB5782-86 Bont M8x25 Bolt M8x45 4

KM485QB-09100-2 Hacoc macsubii auraress (no3. 1-20) Engine oil pump
21 [KM385T-09300 OuinsTp MacasaHbIi B cOope Oil filter 1
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BS Parts No £Z¥#  Name of Parts BE Qty
Ser No Fuet fifter Remarks

1 1.375-10500-1 DunLTp TOMAHBHEI B cOope o § } 1
Line from feed pumpto filter

2 KM385T-10700 [oMIMBONPOROL HACOC MOJKAUKH - (PHILTP L . L. 1
Line from filter to injection p u m

3 |LL380-10600 lFonnmeonposo ¢puabtp - THBJL 1
Washer 8

4 (GB93-87 ['posep 8 1
Bolt M8x25

5 |GB5783-86 bBont M8x235 . A . .. 1
Fuel return pipe from injecto r

6  [KM385T-10400 T'onauBonposo i BO3BpaTa TOMIMBA OT (POPCYHKH 7N 1
Fuel injector

7 KM385T-10300 DopcyHKa \ . 3
Fuel injection pipe

8 [KM385T-10200 . .. I
Three cylinder BQ type injec ti o n p u

9  [KM385BT-10100 (31344) TonaueHeIi Hacoc B cOope 1
Nut M6

10 |GB6170-86 ["aiika M6 Y . 3 2
Fuel injection pipe  clamp

11 |D495QB-10600 DuKcaTop TOMIMBHBIX 0K 4

Q ) KCATOP TOIIMBHBIX TPYO Washer 6
12 (GB93-87 [11aiica 6 2
: Screw M6x30

13 |GB65-85 bousir M6x30 . 2
Washer F8
Washer F12

Washer I'14

m



Onexrpuueckas cucrema / KM385BT Electric System Assy
KM385BT-12000k2% 24 5L Electric System Assy
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1 KM4850QB-12603 bonT mtyuepHsii Screw M8 1

2 L375-03017 [laii6a pesuno-metTannveckas Antileak washer 2

3 [KM4850QB-12602 bBosnr M12 Bolt M12 1

4 KM485QB-12607 [aii6a pe3uno merammueckas @12 Washer & 12 1

5 [KM485QB-12604-1 Tonnueonporoj puabTp-cBEUa HaKala Fuel delivery pipe Filter— Glow  p lu 1

6  [KM485QB-12601 Cpeua nakana Glow plug 1
KM4850QB-12600-3 Ceeua nakana B c6ope ¢ Tornusonposojaom(nos.1-6) | Preheat plug assy

7 [KM385T-12300] Craprep IM25HP Starting motor JM25HP 1
KM385T-12300-QD1332A Craprep FT25HP Starting motor FT25HP 1

8  [KM385T-12100-2 ['eneparop JM25HP Alternator IM25HP 1
KM385T-12100-1 I'eneparop FT25HP, DF240/244/244E Alternator FT25HP 1

9 GB6170-86 I"aiika M12 Nut MI10 1

10 (GB93-87 I1laiida 10 Washer 10 1

11 [KM385T-01028 Kpouiureiin kpenjenus reseparopa Alternator fasten support 1

12 |L375-01031 Bryika 6osita Kperienus reneparopa Alternator fasten support bush 1

13 |GB5782-86 bont M10x100 Bolt M10x100

14 |KM385T-12110 (KM385BT-37 A+iff) | YUexon pemus reaeparopa Alternator safty cover







